
IMPORTANT - To assure product SAFETY 
and RELIABILITY. repairs, maintenance or 
adjustmenls should be perlormed by 
MAKITA Service Centers or other qualified 
service organizations. Always use MAKITA 
replacement parts. 

09-96 



Part Qty. 
Fig. No. Used Description 

Part Qty. 
Fig. No. Used Description 

1 
2 

3 
4 
5 

6 

7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 

27 
28 
29 
30 
31 
32 

421 1 12-0 
156087-1 

231 920-9 
257040-1 
253939-8 
32531 7-3 
325586-6 
261 023-5 
21 6008-6 
3253 1 8- 1 

* 
231 135-8 

21 6009-4 
221 243-3 
21201 1-5 
325322-0 
256041 -6 
212151-9 
211441-7 

** 
256040-8 
962352-6 
2 1 61 03-2 
2531 80-3 
241609-1 
61 2362-0 

681 61 3-2 
21 1 031 -6 
41 3008-9 
265350-2 
622282-0 
253929-1 

1 
1 

1 
1 
1 
1 
1 
1 

30 
1 
1 
1 
1 
2 
2 
2 
1 
2 
1 
1 
1 
4 
1 
1 
1 
1 
1 

1 
1 
1 
2 
1 
4 

BUMPER 
HAMMER CASE 

RING SPRING 16 
RING 65 
FLAT WASHER 25 
ANVIL (TYPE 1) 
ANVIL (TYPE 2) 
WASHER 27 
STEEL BALL 4.0 
HAMMER 
FLAT WASHER 30 
COMPRESSION SPRING 37 
FLAT WASHER 36 
STEEL BALL 7.1 
SPUR GEAR 29 
NEEDLE BEARING 609 
SPINDLE 
PIN 6 
NEEDLE BEARING 1412 
BALL BEARING 3009 
INTERNAL GEAR 65 
PIN 5 

INNER RACE 1016 
FLAT WASHER 10 
FAN 73 
ARMATURE 

INSULATION WASHER 
BALL BEARING 608LLB 
BAFFLEPLATE 
HEX BOLT M5X70 
FIELD ASSEMBLY 
CUP WASHER 5 

(INCL. OIL SEAL 213360-3) 

RETAINING RING R-75 

(INCL. ITEM NO. 23-27&28) 

33 
34 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
50 

51 
52 
53 
54 
55 
60 
74 
75 
76 
77 

262001 -8 
922262-9 

91 11 73-3 

91 1 106-8 
651 564-3 
65401 9-7 
91 1 133-5 
687001-1 

** 

*** 

*** 

91 1 1 1 1-5 
643600-9 
191 945-4 
9531 06-2 

*** 

26201 0-7 
253314-8 

*** 
*** 

664064-4 
122464-9 
325365-2 
231 157-8 
25671 0-9 
652008-6 

ACCESSORIES 
404 262017-3 
405 783202-0 
406 823023-9 

4 
4 
1 
1 
1 
1 
1 
2 
2 
1 
1 
2 
2 
2 
4 
1 

1 
1 
1 
2 
1 
1 
1 
1 
1 
4 

2 
1 
1 

RING 5 
H.S.H. BOLT M5X40 
FLAT WASHER 65 
P.H. SCREW M4X45 
HANDLE COVER 
P.H. SCREW M4X8 
SWITCH 
GARTER SPRING 
P.H. SCREW M4X18 
STRAIN RELIEF 
CORD GUARD 
P.H. SCREW M4X10 
BRUSH HOLDER CAP 
CARBON BRUSH CB-124 
RIVET 0-5 
MOTOR HOUSING 
(WITH BRUSH HOLDER, 
643603-3 & S. SCREW M5X8, 
91 3206-0) 
RING 18 
THIN WASHER 
REAR COVER 
HEX BOLT 
CORD (2x18~8; SJ) 
GRIP ASSEMBLY 
PIN 7 (TYPE 1) 
COMP. SPRING 2 (TYPE 1) 
PIN 2 (TYPE 1) 
SCREW 

RUBBER BUMER 80 
HEX WRENCH 4 
STEEL CASE 

*SEE SERVICE CHANGE 1 
-SEE SERVICE CHANGE 2 

"'SEE SERVICE CHANGE 3 

2 Model 6906 09-96 



SERVICE CHANGE 
1. Item No. 10 and 12 have been changed. 

Changes begin with serial No. 6810E. 

TOLERANCE: t 0.01" 
~ I 

Part Number Description Part Number Description 
10 Part #253182-9 Flat Washer 36 Part #253764-7 Flat Washer 30 
12 Part #253182-9 Flat Washer 36 Part #253765-5 Flat Washer 36 

'he above parts are completely interchangable as a set. 

2. Change on I n t e r n a l  Gear. 

[ tem No. I D e s c r i p t i o n  I Type 1 

nternsl Gear Part #221242-5 

I 

Part #221242-5A 
(Has a groovz €or f l a t  washer: 

Part #253774-4(Added) 
1 I 

The above parts ars completely interchangable as a set. 

09-96 
3 Model 6906 



SERVICE CHANGE 

3) Change on Housing, from S/N 61,131E 

Type 1 Fig. Description 

Screw f f ix16 + Bolt E x 1 6  

- 

Type 2 

38 

44 

Handle Cover Part #411213-2 Part #414959-9 

Cord Guard Part #682504-0 Part #682503-2 

(Discontinued) 

-~ ~ 

50 Motor Housing Part #156086-3 Part #159414-1 
(Discontinued) 

53 Rear Cover Part #284018-1 Part #284065-2 

54 Screw Part #911126-2 Part #922221-3 
(Discontinued) 

I 
The above parts are interchangable as a set except on items listed below. 

1. 
2. Type 2 Handle Cover (Fig.39) fits Type 1 Motor Housing if Type 2 

Type 2 Rear Cover (Fig.54) fits Type 1 Rear Cover individually. 

Cord Guard is used. 

MODEL 6906 
09-96 


